

SURGERY DROPS



**DOUGHERTY
LASER VISION**

Drop Cap Colors:



Steroid



Antibiotic



α 2 Agonist



NSAID

CATARACT/ RLE

(Refractive Lens Exchange)

Brand Name Drops	Generic Drops	
<p>Besivance 0.6% (5mL bottle): Start <i>after</i> surgery, one (1) drop three (3) times per day for one (1) week in the Right/Left eye, and then discontinue.</p>	<p>Ofloxacin 0.3% (5mL bottle): Start <i>after</i> surgery, one (1) drop three (3) times per day for one (1) week in the Right/Left eye, and then discontinue.</p>	<p>Combination Drop* Pred-Gati-Nepaf 1/0.5/0.1% (3mL bottle): Start immediately <i>after</i> surgery, one (1) drop three (3) times per day for one (1) week in the Right/Left eye, then one (1) drop twice (2) a day for two (2) weeks, and then discontinue.</p>
<p>Lotemax Gel 0.5% (5g): Start <i>after</i> surgery, one (1) drop three (3) times per day for one (1) week in the Right/Left eye, then one (1) drop two (2) times per day for three (3) weeks, and then discontinue.</p>	<p>Prednisolone Acetate 1% (5mL bottle): Start <i>after</i> surgery, one (1) drop three (3) times per day for one (1) week in the Right/Left eye, then one (1) drop two (2) times per day for three (3) weeks, and then discontinue.</p>	
<p>Bromsite 0.075% (3mL bottle): Start <i>after</i> surgery, one (1) drop twice (2) a day for one (1) month in the Right/Left eye, and then discontinue.</p>	<p>Diclofenac 0.1% (5mL bottle): Start <i>after</i> surgery, one (1) drop three (3) times per day for one (1) month in the Right/Left eye, and then discontinue.</p>	

* = our preferred drop

CATARACT/ RLE FOR PATIENTS DIAGNOSED WITH DIABETES AND/OR ERM (EPI-RETINAL MEMBRANE)

Brand Name Drops	Generic Drops	
<p>Besivance 0.6% (5mL bottle): Start <i>after</i> surgery, one (1) drop three (3) times per day in the Right/Left eye for one (1) week, and then discontinue.</p>	<p>Ofloxacin 0.3% (5mL bottle): Start <i>after</i> surgery, one (1) drop three (3) times per day in the Right/Left eye for one (1) week, and then discontinue.</p>	<p>Combination Drop* Pred-Gati-Nepaf 1/0.5/0.1% (3mL bottle): Start immediately <i>after</i> surgery, one (1) drop three (3) times per day for one (1) week in the Right/Left eye, then one (1) drop twice (2) a day for two (2) weeks, and then discontinue.</p> <p>Then use only Diclofenac 0.1% (5mL bottle): one (1) drop three (3) times per day for three (3) more weeks, and then discontinue.</p>
<p>Lotemax Gel 0.5% (5g): Start <i>after</i> surgery, one (1) drop three (3) times per day for one (1) week in the Right/Left eye, then one (1) drop two (2) times per day for three (3) weeks, and then discontinue.</p>	<p>Prednisolone Acetate 1% (5mL bottle): Start <i>after</i> surgery, one (1) drop three (3) times per day for one (1) week in the Right/Left eye, then one (1) drop two (2) times per day for three (3) weeks, and then discontinue.</p>	
<p>Bromsite 0.075% (3mL bottle): Start <i>after</i> surgery, one (1) drop twice (2) a day for six (6) weeks in the Right/Left eye, and then discontinue.</p>	<p>Diclofenac 0.1% (5mL bottle): Start <i>after</i> surgery, one (1) drop three (3) times per day for six (6) weeks in the Right/Left eye, and then discontinue.</p>	

* = our preferred drop

LASIK & SMILE

Brand Name Drops	Generic Drops	
<p>Besivance 0.6% (5mL bottle): Start <i>after</i> surgery, one (1) drop three (3) times per day in the Right/Left eye for one (1) week, and then discontinue.</p>	<p>Ofloxacin 0.3% (5mL bottle): Start <i>after</i> surgery, one (1) drop three (3) times per day in the Right/Left eye for one (1) week, and then discontinue.</p>	<p>Combination Drop* Pred-Gati 1/0.5% (3mL bottle): Start <i>after</i> surgery, one (1) drop three (3) times per day for one (1) week in the Right/Left eye, and then discontinue.</p>
<p>Lotemax Gel 0.5% (5g): Start <i>after</i> surgery, one (1) drop three (3) times per day for one (1) week in the Right/Left eye, and then discontinue.</p>	<p>Prednisolone Acetate 1% (5mL bottle): Start <i>after</i> surgery, one (1) drop three (3) times per day for one (1) week in the Right/Left eye, and then discontinue.</p>	

* = our preferred drop

PRK/LASEK

Brand Name Drops	Generic Drops	
<p>Besivance 0.6% (5mL bottle): Start <i>after</i> surgery, one (1) drop three (3) times per day in the Right/Left eye for one (1) week, and then discontinue.</p>	<p>Ofloxacin 0.3% (5mL bottle): Start <i>after</i> surgery, one (1) drop three (3) times per day in the Right/Left eye for one (1) week, and then discontinue.</p>	<p>Combination Drop * Pred-Gati 1/0.5% (3mL bottle): Start <i>after</i> surgery, one (1) drop three (3) times per day in the Right/Left eye until the contact lens is removed, and then discontinue.</p> <p>The patient must also use Diclofenac 0.1% (5mL bottle): one (1) drop three (3) times per day for two (2) days.</p> <p>Once the contact lens is removed, use only Prednisolone Acetate 1% (5mL bottle): one (1) drop twice (2) a day for three (3) months, and then discontinue.</p>
<p>Lotemax Gel 0.5% (5g): Start <i>after</i> surgery, one (1) drop three (3) times per day for one (1) week in the Right/Left eye until the contact lens is removed.</p> <p>Then, one (1) drop twice (2) a day for three (3) months, and then discontinue.</p>	<p>Prednisolone Acetate 1% (5mL bottle): Start <i>after</i> surgery, one (1) drop three (3) times per day for one (1) week in the Right/Left eye until the contact lens is removed.</p> <p>Then, one (1) drop twice (2) a day for three (3) months, and then discontinue.</p>	
<p>Bromsite 0.075% (3mL bottle): Start <i>after</i> surgery, one (1) drop twice (2) a day for two (2) days in the Right/Left eye, and then discontinue.</p>	<p>Diclofenac 0.1% (5mL bottle): Start <i>after</i> surgery, one (1) drop three (3) times per day for two (2) days in the Right/Left eye, and then discontinue.</p>	

* = our preferred drop

ICL

(Implantable Contact Lens)

Brand Name Drops	Generic Drops	
<p>Besivance 0.6% (5mL bottle): Start <i>after surgery</i>, one (1) drop three (3) times per day in the Right/Left eye for one (1) week, and then discontinue.</p>	<p>Ofloxacin 0.3% (5mL bottle): Start <i>after surgery</i>, one (1) drop three (3) times per day in the Right/Left eye for one (1) week, and then discontinue.</p>	<p>Combination Drop* Pred-Gati 1/0.5% (3mL bottle): Start <i>after surgery</i>, one (1) drop three (3) times per day for one (1) week in the Right/Left eye, and then discontinue.</p> <p>The patient must also use Brimonidine 0.2% (5mL bottle): one (1) drop three (3) times a day for one (1) week in the Right/Left eye, and then discontinue.</p>
<p>Lotemax Gel 0.5% (5g): Start <i>after surgery</i>, one (1) drop three (3) times per day for one (1) week in the Right/Left eye, and then discontinue.</p>	<p>Prednisolone Acetate 1% (5mL bottle): Start <i>after surgery</i>, one (1) drop three (3) times per day for one (1) week in the Right/Left eye, and then discontinue.</p>	
<p>Alphagan P 0.1% (5mL bottle): Start <i>after surgery</i>, one (1) drop three (3) times a day for one (1) week in the Right/Left eye, and then discontinue.</p>	<p>Brimonidine 0.2% (5mL bottle): Start <i>after surgery</i>, one (1) drop three (3) times a day for one (1) week in the Right/Left eye, and then discontinue.</p>	

* = our preferred drop

RAINDROP CORNEAL INLAY

Brand Name Drops	Generic Drops	
<p>Besivance 0.6% (5mL bottle): Start <i>after</i> surgery, one (1) drop three (3) times per day for one (1) week in Right/Left eye, and then discontinue.</p>	<p>Ofloxacin 0.3% (5mL bottle): Start <i>after</i> surgery, one (1) drop three (3) times per day for one (1) week in Right/Left eye, and then discontinue.</p>	<p>Combination Drop * Pred-Gati 1/0.5% (3mL bottle): Start <i>after</i> surgery, one (1) drop four (4) times per day for one (1) week in the Right/Left eye, and then discontinue.</p>
<p>Dexamethasone 0.1% (5mL bottle):</p> <ul style="list-style-type: none"> Start <i>after</i> surgery, one (1) drop four (4) times per day for the <u>first</u> week in the Right/Left eye. For the <u>second</u> week, one (1) drop three (3) times per day for one (1) week in the Right/Left eye. For the <u>third</u> week, one (1) drop twice (2) a day for one (1) week in Right/Left eye. For the <u>fourth</u> week, one (1) drop once (1) a day for one (1) week in Right/Left eye. For months <u>2 through 12</u>, use Lotemax Gel 0.5% (or Prednisolone Acetate 1%) one (1) drop once (1) a day until it has been one (1) year since your surgery. 		<p>Then, for the following week, start Dexamethasone 0.1% one (1) drop three (3) times per day for one (1) week. Drop the dosage to twice (2) a day for the third week, and once (1) a day for the fourth week.</p> <p>For months <u>2 through 12</u>, use Prednisolone Acetate 1%: one (1) drop once (1) a day until it has been one (1) year since your surgery, and then discontinue.</p>

* = our preferred drop

CORNEAL CROSS-LINKING

Brand Name Drops	Generic Drops	
<p>Besivance 0.6% (5mL bottle): Start <i>after</i> surgery, one (1) drop three (3) times per day for one (1) week in Right/Left eye, and then discontinue.</p>	<p>Ofloxacin 0.3% (5mL bottle): Start <i>after</i> surgery, one (1) drop three (3) times per day for one (1) week in Right/Left eye, and then discontinue.</p>	<p>Combination Drop * Pred-Gati 1/0.5% (3mL bottle): Start <i>after</i> surgery, one (1) drop three (3) times per day for one (1) week in the Right/Left eye, and then discontinue.</p> <p>Then start Prednisolone Acetate 1% (5mL bottle): one (1) drop once (1) a day for the following one (1) week, and then discontinue.</p>
<p>Lotemax Gel 0.5% (5g): Start <i>after</i> surgery, one (1) drop two (2) times per day for one (1) week in the Right/Left eye, then 1 drop one (1) time a day for the next week, and then discontinue.</p>	<p>Prednisolone Acetate 1% (5mL bottle): Start <i>after</i> surgery, one (1) drop two (2) times per day for one (1) week in the Right/Left eye, then 1 drop one (1) time a day for the next week, and then discontinue.</p>	

* = our preferred drop

INTACS

Brand Name Drops	Generic Drops	
<p>Besivance 0.6% (5mL bottle): Start <i>after</i> surgery, one (1) drop three (3) times per day in the Right/Left eye for one (1) week, and then discontinue.</p>	<p>Ofloxacin 0.3% (5mL bottle): Start <i>after</i> surgery, one (1) drop three (3) times per day in the Right/Left eye for one (1) week, and then discontinue.</p>	<p>Combination Drop * Pred-Gati 1/0.5% (3mL bottle): Start <i>after</i> surgery, one (1) drop three (3) times per day for one (1) week in the Right/Left eye, and then discontinue.</p>
<p>Lotemax Gel 0.5% (5g): Start <i>after</i> surgery, one (1) drop three (3) times per day for one (1) week in the Right/Left eye, and then discontinue.</p>	<p>Prednisolone Acetate 1% (5mL bottle): Start <i>after</i> surgery, one (1) drop three (3) times per day for one (1) week in the Right/Left eye, and then discontinue.</p>	

* = our preferred drop

COMBINED CORNEAL CROSS-LINKING + INTACS

Brand Name Drops	Generic Drops	
<p>Besivance 0.6% (5mL bottle): Start <i>after</i> surgery, one (1) drop three (3) times per day for one (1) week in Right/Left eye, and then discontinue.</p>	<p>Ofloxacin 0.3% (5mL bottle): Start <i>after</i> surgery, one (1) drop three (3) times per day for one (1) week in Right/Left eye, and then discontinue.</p>	<p>Drop Regimen with Combo Drop:[*] Starting immediately <i>after</i> surgery, instill Prednisolone Acetate 1% (5mL bottle): one (1) drop <u>every hour</u> after surgery for remainder of day in Right/Left eye.</p>
<p>Lotemax Gel 0.5% (5g): Start <i>after</i> surgery, one (1) drop every hour after surgery for remainder of day, then one (1) drop three (3) times per day for the following one (1) week, then one (1) drop once (1) per day for the following one (1) week in the Right/Left eye, and then discontinue.</p>	<p>Prednisolone Acetate 1% (5mL bottle): Start <i>after</i> surgery, one (1) drop every hour after surgery for remainder of day, then one (1) drop three (3) times per day for the following one (1) week, then one (1) drop once (1) per day for the following one (1) week in the Right/Left eye, and then discontinue.</p>	<p>On the following day, use combo drop Pred-Gati 1/0.5% (3mL bottle): one (1) drop three (3) times per day for one (1) week in the Right/Left eye.</p> <p>For the following week, use Prednisolone Acetate 1% (5mL bottle): one (1) drop once (1) a day for one (1) week, and then discontinue.</p>

* = our preferred drop

YAG CAPSULOTOMY FOR PATIENTS DIAGNOSED WITH DIABETIC RETINOPATHY AND/OR ERM

Brand Name Drops	Generic Drops
<p data-bbox="171 498 588 526">Bromsite 0.075% (3mL bottle):</p> <p data-bbox="59 539 703 653">Start <i>after</i> YAG procedure, one (1) drop twice (2) a day for six (6) weeks in Right/Left eye, and then discontinue.</p>	<p data-bbox="860 498 1262 526">Diclofenac 0.1% (5mL bottle):</p> <p data-bbox="736 539 1394 653">Start <i>after</i> YAG procedure, one (1) drop three (3) times a day for six (6) weeks in the Right/Left eye, and then discontinue.</p>

PIGGYBACK IOL

Brand Name Drops	Generic Drops	
<p>Besivance 0.6% (5mL bottle): Start <i>after</i> surgery, one (1) drop three (3) times per day for one (1) week in the Right/Left eye, and then discontinue.</p>	<p>Ofloxacin 0.3% (5mL bottle): Start <i>after</i> surgery, one (1) drop three (3) times per day for one (1) week in the Right/Left eye, and then discontinue.</p>	<p>Combination Drop * Pred-Gati-Nepaf 1/0.5/0.1% (3mL bottle): Start immediately <i>after</i> surgery, one (1) drop three (3) times per day for one (1) week in the Right/Left eye, then one (1) drop twice (2) a day for two (2) weeks, and then discontinue.</p>
<p>Lotemax Gel 0.5% (5g): Start <i>after</i> surgery, one (1) drop three (3) times per day for one (1) week in the Right/Left eye, then one (1) drop two (2) times per day for three (3) weeks, and then discontinue.</p>	<p>Prednisolone Acetate 1% (5mL bottle): Start <i>after</i> surgery, one (1) drop three (3) times per day for one (1) week in the Right/Left eye, then one (1) drop two (2) times per day for three (3) weeks, and then discontinue.</p>	
<p>Bromsite 0.075% (3mL bottle): Start <i>after</i> surgery, one (1) drop twice (2) a day for one (1) month in the Right/Left eye, and then discontinue.</p>	<p>Diclofenac 0.1% (5mL bottle): Start <i>after</i> surgery, one (1) drop three (3) times per day for one (1) month in the Right/Left eye, and then discontinue.</p>	

* = our preferred drop

IOL REPOSITION

Brand Name Drops	Generic Drops	
<p>Besivance 0.6% (5mL bottle): Start <i>after</i> surgery, one (1) drop three (3) times per day in the Right/Left eye for one (1) week, and then discontinue.</p>	<p>Ofloxacin 0.3% (5mL bottle): Start <i>after</i> surgery, one (1) drop three (3) times per day in the Right/Left eye for one (1) week, and then discontinue.</p>	<p>Combination Drop * Pred-Gati-Nepaf 1/0.5/0.1% (3mL bottle): Start <i>after</i> surgery, one (1) drop three (3) times per day in the Right/Left eye for one (1) week, and then discontinue.</p>
<p>Lotemax Gel 0.5% (5g): Start <i>after</i> surgery, one (1) drop three (3) times per day in the Right/Left eye for one (1) week, and then discontinue.</p>	<p>Prednisolone Acetate 1% (5mL bottle): Start <i>after</i> surgery, one (1) drop three (3) times per day in the Right/Left eye for one (1) week, and then discontinue.</p>	
<p>Bromsite 0.075% (3mL bottle): Start <i>after</i> surgery, one (1) drop twice (2) a day in the Right/Left eye for one (1) week, and then discontinue.</p>	<p>Diclofenac 0.1% (5mL bottle): Start <i>after</i> surgery, one (1) drop three (3) times per day in the Right/Left eye for one (1) week, and then discontinue.</p>	

* = our preferred drop

FLAP ADJUSTMENT/ REFLOAT

Brand Name Drops	Generic Drops	
<p>Besivance 0.6% (5mL bottle): Start <i>after</i> surgery, one (1) drop three (3) times per day in the Right/Left eye for one (1) week, and then discontinue.</p>	<p>Ofloxacin 0.3% (5mL bottle): Start <i>after</i> surgery, one (1) drop three (3) times per day in the Right/Left eye for one (1) week, and then discontinue.</p>	<p>Combination Drop * Pred-Gati 1/0.5% (3mL bottle): Start <i>after</i> surgery, one (1) drop three (3) times per day for one (1) week in the Right/Left eye, and then discontinue.</p>
<p>Lotemax Gel 0.5% (5g): Start <i>after</i> surgery, one (1) drop three (3) times per day for one (1) week in the Right/Left eye, and then discontinue.</p>	<p>Prednisolone Acetate 1% (5mL bottle): Start <i>after</i> surgery, one (1) drop three (3) times per day for one (1) week in the Right/Left eye, and then discontinue.</p>	

* = our preferred drop

LRI

(Limbal Relaxing Incisions)

Brand Name Drops	Generic Drops	
<p>Besivance 0.6% (5mL bottle): Start <i>after</i> surgery, one (1) drop three (3) times per day in the Right/Left eye for three (3) days, and then discontinue.</p>	<p>Ofloxacin 0.3% (5mL bottle): Start <i>after</i> surgery, one (1) drop three (3) times per day in the Right/Left eye for three (3) days, and then discontinue.</p>	<p>Combination Drop * Pred-Gati 1/0.5% (3mL bottle): Start <i>after</i> surgery, one (1) drop three (3) times per day in the Right/Left eye for three (3) days, and then discontinue.</p>
<p>Lotemax Gel 0.5% (5g): Start <i>after</i> surgery, one (1) drop three (3) times per day in the Right/Left eye for three (3) days, and then discontinue.</p>	<p>Prednisolone Acetate 1% (5mL bottle): Start <i>after</i> surgery, one (1) drop three (3) times per day in the Right/Left eye for three (3) days, and then discontinue.</p>	

* = our preferred drop